
CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.371822
66 59 2

61

17

39

58

28

24 45

20

//

19

69

31

68



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.371822

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO.

1 189746 Upper Handle Assembly 31 180459
(Includes Foam Grip) 37 150406

2 !93664X479 Handle, Lower
3 405416 Spring, Rear Door, RH 38 ---
4 194788 Rope Guide
5 132004 Nut, Hex, with Lockwasher

Insert 1/4-20 39 407533

6 66426 Wire, Tie 40 411951
7 191574 Bolt, Handle 5!16-18 x 1.75 41 404763
8 182398 Knob, Handle 42 54583
9 187138X428 Control Bar

!2 51793 Cotter, Hairpin 45 !83058X428
!3 405415 Spring, Rear Door, LH 46 !69699X428
16 401815X428 Rear Door Assembly 47 88349
17 184193 Bolt, Rear Door 58 182003

18 198170 Plug, Mulcher 59 182748
!9 410465 Kit, Lawn Mower Housing 60 190878
20 193917X479 Handle Bracket, LH 61 183365
21 193916X479 Handle Bracket, RH
22 150078 Screw, Hex Washer Head 62 182131

5/16-18 x 3/4 64 197033

23 163183 Bolt, Hex Head 65 190903
5/16-18 x 5/8 66 189937

24 73800500 Lockut, Hex 5/16-18
25 161333 Baffle, Side 67 194129X428
26 163409 Screw #12 x 5/8 68 180460
27 408442 Rear Skirt 69 ---

28 88652 Screw, Hinge 1/4-20 x 1.25

DESCRIPTION

Blade, 21"
Bolt, Engine, Special,
Dogpoint 3/8-16
Engine, Honda,
Model Number GCV-160-

LABHH (See Breakdown)
Grassbag
Frame, Grassbag
Danger Decal
Screw, Tapping, Hex Head,
with Sems 1/4-20 x 1/2

Mulcher Door Assembly
Discharge Deflector
Nut, Hex, Flangelock 1/4-20
Clip, Wireform
Grip, Foam
Throttle ! Engine Control
Screw, Hex Head
1/4-20 x 2-1/8

Belt Guide, Stud
Nut, Hex 3/8-16
Bracket, Throttle
Screw, Hex Washer Head
1/4-20 x 1/2
Blade Brake ! Clutch Control
Bolt, Hex Head
Blade Brake Clutch

(See Engine Breakdown)

KEY PART
NO. NO.

70 188527X479
71 180191
72 750097

73 180393
74 73900400

75 188525×004
76 74780410

77 53998
78 73510600
79 188545
80 180394
81 180188
96 197991
-- 404764
-- 418489

DESCRiPTiON

Belt Cover, Upper
Belt Cover, Lower

Screw, Tapping, Hex
Washer Head #10-24

Spring
Nut, Hex, Center!ock,
Zinc Plated 1/4-20
Bracket

Bolt, Hex Cap Head
!/4-20 x 5/8

Washer, Flat
Nut, Hex 3/8-16

Belt Keeper
Spring
Link, Torque
Clip, Cable
Warning Decal (not shown)
Owner's Manual

Available accessories

(not included with lawn mower):

7! 33623 Gas Can

(2.5 Gallon Container)
71 33500 Fuel Stabilizer
7! 33000 SAE 30W Oil

(20 Ounce Bottle)

NOTE: All component dimensions given in U.S. inches. 1 inch = 25.4 mm.
IMPORTANT: Use only Original Equipment Manufacturer (O.EM.) replacement parts. Failure to do so could be hazardous, damage your lawn mower and void your warranty.



Co
OO

33
32

CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.371822

\\
\\

\\
\\

38

47

32
33

23
24

\

24

23

39

22

28
41

41
28

47

22 21

29

33

4O

35

I

\

\
\

37 I \\ _ \

\\
\

"_N

37

36

13

38

33

40



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.371822

LO

KEY PART KEY PART KEY PART
NO. NO. DESCRiPTiON NO. NO. DESCRiPTiON NO. NO. DESCRiPTiON

1 406254 Drive ControlAssembly 24 57808 Screw, Tapping, Hex Head 47 67725 Washer, Flat 1/2
(includes Cable) !/4-20 x 3/4 49 163409 Screw, Hi-Lo Thread

2 406260X428 Cover, Top 25 199775X428 Cover Drive 50 404832X004 Belt Keeper
3 406282 Pulley 26 750634 Screw, Threaded, Rolled 60 412747 Case, Lower
4 188281 Lever #10-25 x 1/2 61 412736 Case, Upper
5 406261X428 Cover, Bottom 28 12000058 E-Ring 7/!6 62 412737 Shaft, Output, Long
6 !81698 Screw 29 !89403 Cover, Dust, Wheel 63 183508 Seal, Output Shaft

7 400235X479 Mounting Bracket 32 407756X427 Wheel & Tire Assembly, 64 183511 Bushing
9 406258 Cable, Drive Rear 8 x 1-3/4 65 183509 Washer
11 406558 Spring, Return 33 409148 Nut, Hex, Fiangelock 66 183514 Seal, Worm Shaft
!3 404839 Gear Case Assembly 34 851226 Washer, Flat 67 183506 Bearing, Ball
!4 193443 Pulley, Drive 35 403102X004 Shaft Assembly, Rear 68 412742 Gear, 28 Teeth
16 407147 Rod, Connecting 36 407175X004 Shaft Assembly, Front 69 412739 Fixed Dog Clutch, LH
17 409616 Spring, Extension 37 161463 Retainer, Front Shaft 70 412741 Pin, Output Shaft
18 193663X004 Spring Selector 38 163409 Screw #12 x 5/8 71 412740 Movable Dog Clutch, LH
!9 167650 Knob, Selector Spring 39 407059 Bolt, Shoulder, 72 412756 Shaft, Output, Short
20 12000022 E-Ring 7/8 Semi-Gimiett Point 73 183513 Screw, Case
21 412450 Bearing Support 40 407754X427 Wheel & Tire Assembly, 75 412746 Pin, Worm Shaft
22 191039 Bearing, Ball Front 8 x 1-3/4 76 412744 Fixed Dog Clutch, RH
23 161118X004 Retainer, Drive Assembly, 41 404835 Pinion 77 412743 Movable Dog Clutch, RH

Stamped 44 406580 V-Belt 78 410731 Spring, Leaf
45 404845 Pawl 79 412737 Shaft, Worm

NOTE: All component dimensions given in U.S. inches. 1 inch = 25.4 mm.
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts. Failure to do so could be hazardous, damage your lawn mower and void your warranty.



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160-LABHH

_H_HAFT

FLYWHEEL

FAN _VER

C_RBU_O_

CAm_A_ PU_EY

4

r._}HTROL

4O



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160=LABHH

FLYWHEEL

KEY PART
NO. NO. DESCRIPTION

1 8980237 Pulley, Starter
2 0348433 Key, Woodruff, Special (25 x 18)
3 8311326 Plate, Side
4 6859722 Coil Assembly, Ignition
5 7423114 Flywheel Assembly
7 8968539 Flywheel
8 6315816 Wire, Stop Switch
9 8980211 Fan, Cooling
10 1725050 Bolt, Flange (6 x 23) (CT200)
11 1824630 Clip, Cable (A)
12 8980245 Grid, Screen
17 0636845 Bolt, Flange (6 x 12) (CT200)
19 0671552 Bolt, Flange (6 x 20) (CT200)
20 0442038 Nut, Special (14mm)

CARBURETOR

KEY PART
NO. NO. DESCRIPTION

1 3088416 Gasket Set
2 5580162 Float Set
3 3465879 Chamber Set, Float
4 4481818 Screwset
5 1672187 Screwset, Drain
6 1441518 Screwset B
7 5580170 Screwset

8 8280117 Carburetor Assembly (BB62W A)
9 7934714 Valve, Float
10 5580220 Nozzle, Main
13 5580238 Insulator, Carburetor
14 5580246 Gasket, Insulator
15 4581120 Gasket, Carburetor
16 5580253 Gasket, Carburetor (Choke Side)
19 5580535 Guide, Air
20 0639419 Screw, Pan (5 x 6)
22 0635474 Jet, Main (#60)

0635482 Jet, Main (#62)
0636126 Jet, Main (#65)

24 8953895 Chamber Set, Float

CRANKSHAFT

KEY PART
NO. NO. DESCRIPTION

4 6647341 Crankshaft
7 5581012 Washer, Thrust

CAMSHAFT PULLEY

KEY PART
NO. NO. DESCRIPTION

1
2
3
4
5
6
7
8
9

7049679
5580063
7058985
5580089
5580097
5580105
0294819
0004598
6315873

Pulley, Camshaft
Shaft, Campulley
Belt, Timing (84HU7 G-200)
Rocker Arm, Intake Valve
Rocker Arm, Exhaust Valve
Shaft, Rocker Arm
Adjustment Screw, Tappet
Adjustment Nut, Tappet
O-Ring (6.8 x 1.9)

FAN COVER

KEY PART
NO, NO. DESCRIPTION

3 3683646 Rubber, Supporter (107mm)
5 7425770 Petcock Assembly
6 2084903 Filter, Fuel
7 8571986 Tank, Fuel
8 8571994 Seal, Fuel Filler Neck
9 8572000 Clip, Tank Mounting
10 8572018 Rubber A, Tank Mounting
11 8572026 Rubber B, Tank Mounting
12 8572034 Nut, Tank Mounting
13 8572042 Cap Assembly, Fuel Tank
14 8572059 Gauge, Fuel Level
16 8572075 Tube, Fuel Tank
17 7425804 Tube, Fuel
19 8581860 Cover, Fan
20 5580527 Collar, Fan Cover
21 2499440 Collar, Front Turn Signal
23 5581004 Bolt, Stud
26 0671636 Screw, Washer Head (5 x 10)
29 0250647 Clip, Tube (B8)
30 0250985 Clip, Tube (B10)
33 0053595 Clip, Tube (C11)

CONTROL

KEY PART
NO, NO. DESCRiPTiON

1 6869630 Arm, Governor
2 7229859 Rod, Governor
3 7544224 Spring, Governor
4 5580352 Spring, Throttle Return
5 4439428 Spring, Lever
6 6647630 Base, Control
9 6647655 Spring, Return, Control Lever
12 8106742 Holder, Cable
13 5580386 Rod, Choke
14 5611520 Switch Assembly, Engine Stop
15 2418671 Bolt, Governor Arm
17 5580998 Bolt, Flange (6 x 45) (CT200)
18 0145540 Screw, Pan (5 x 8)
20 0485946 Screw, Washer Head (4 x 12)
21 0471623 Nut, Flange (6mm)
22 1510361 Washer, Plain (4mm)

RECOIL STARTER

KEY PART
NO, NO. DESCRIPTION

3
4
5

8140147

5580634
8106791
6478812

Starter Assemby, Recoil,
Long Rope, Black
Knob, Recoil Starter
Rope, Recoil Starter, Long, Black
Nut, Flange (6mm)

41



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160-LABHH

//¸ i

... ............................,,_IZIIIII...........
........,..... ,.-" Z

h\ °,,-

PISTON
_O_N_CTING

42



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160-LABHH

BLABE/BRAKECLUTCH

KEY PART
NO. NO. DESCRIPTION

1 6651327 Holder Assembly, Blade
2 7058951 Plate Assembly, Ball Control
3 7111107 Plate, Ball Control
4 6651467 Ball, Steel
5 6651434 Plate, Spring Hook
6 7058969 Plate, Brake
7 6651459 Spring, Ball Plate
8 6651400 Disk, Drive
9 6685440 Disk, Driven
10 7058977 Pulley, Drive
11 6685465 Spring, Clutch
12 6651541 Bolt, Flange (10 x 24)
13 6651442 Bearing, Radial Ball (6006)
14 6651384 Bearing, Radial Ball (6204)
15 0285882 Key, Woodruff (16 x 15)

LABELS

KEY PART
NO, NO.

3 8311029

AiR CLEANER

KEY PART
NO, NO.

1 5580154
2 8236440
3 5580410
4 5664560
5 7745011
6 5580964
7 2374742

DESCRIPTION

Label, Warning

DESCRiPTiON

Tube, Breather
Element, Air Cleaner
Case Assembly, Air Cleaner
Gasket, Air Cleaner
Cover, Air Cleaner
Bolt, Flange (6 x 86) (CT200)
Bolt, Flange (6 x 14)

CYLINDER BARREL

KEY PART
NO. NO. DESCRIPTION

1
3
4
5

6
7
8
9
10
11
12
13

7809890
6839831
5579990
5580006

7647118
5580121
5580139
7526148
0636845
0803619
5581038
1441112

Cylinder Assembly (010)
Seal, Valve Stem
Cover, Head
Cover, Breather
(Breather Valve Assembly)
Valve, Intake
Valve, Exhaust
Spring, Valve
Retainer, Valve Spring
Bolt, Flange (6 x 12) (CT200)
Bolt, Flange (6 x 14)
Oil Seal (25.4 x 62 x 6)
Spark Plug (BPR6ES) (NGK)

MUFFLER

KEY PART
NO. NO.

1 8213587
2 5580485
3 7377062
5 5656012
6 5611397
7 5737457
8 5580972
9 0636845
11 1431121

DESCRIPTION

Kit, Spark Arrester
Muffler

Protector, Muffler
Arrester, Spark
Plate, Arrester Number
Gasket, Muffler
Bolt, Flange (6 x 79) (CT200)
Bolt, Flange (6 x 12) (CT200)
Screw, Tapping #4 x 6

PISTON CONNECTING ROB

KEY PART
NO. NO. DESCRIPTION

1
2
3
4
5
6

8571937 Ring Set, Piston (Teikoku)
8571945 Piston
1426576 Pin, Piston
8270217 Rod Assembly, Connecting
1431055 Bolt, Connecting Rod
2605517 Clip, Piston Pin (13mm)

OiL PAN

KEY PART
NO, NO.

1 6771489
2 1452754
4 5664503
5 5664511
6 5716915
8 6384341
9 6384333
10 5580287
11 5580295
12 1427244
13 1427251
14 5580303
15 0803619
16 0748111
18 2413862
19 2456697
20 5581046
22 1377704
23 0345900
25 0115527
26 1417369

DESCRIPTION

Pan Assembly, Oil
Gasket, Oil Filler Cap
Extension, Oil Filler
Washer, Extension Lock
Gauge Assembly, Oil Level
Shaft, Governor Holder
Governor Assembly
Weight, Governor
Holder, Governor Weight
Pin, Governor Weight
Slider, Governor
Shaft, Governor Arm
Bolt, Flange (6 x 14)
Bolt, Flange (6 x 25)
Washer, Thrust (6mm)
Clip, Governor Holder
Oil Seal (28 x 41.25 x 6)
O-Ring (14.8 x 2.4) (NOK)
Washer, Plain (6mm)
Pin, Lock (8mm)
Pin, Dowel (8 x 20)

43


